For Serial Nos.
720,000 & Higher

G006173

PARTS MANUAL

LAZER Z. CT

Place Model No. And Serial No.
Label Here (Included in Literature
Pack) or Fill in Below

Model No.

Serial No.

Date Purchased

Engine Model No. and Spec. No.

Engine Serial No. (E/No)

The Serial No. plate is located on the right side of the console.
For ease of ordering and reference, we suggest that you record

the information requested.
Part No. 4500-131 Rev. A



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program EXMARK PARTS PLUS
If your Exmark dealer does not have the Exmark part in stock,

Exmark will get the parts to the dealer the next business day or pﬂ”’.s
the part will be FREE* Guaranteed!!

How the Program Works
1. If dealer does not have part in stock for a "down" unit

at the time of request by customer, the dealer contacts *
his distributor by 1:00 p.m., local time, and requests IIII f”ff
Exmark Parts Plus® shipment of six (6) line items or
less.

2. Distributor ships part(s) to dealer or customer, as requested by dealer, same day, overnight UPS Distributor bills

dealer for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m.,
central time, with an Exmark Parts Plus® order of six (6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the contiguous 48 United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT

TABLE OF CONTENTS

Description Page
48", 52”7 & 60" DeCk Group........cccuvviiiieiiiiiiinieeeeiiiineeee 3-4
DecCal GrOUP ....covuiiiiiieceee e 15-16
Electrical Diagrams...........coovvviiiiiiiiiiieeeiee e 18
Electrical Group .....cocvviviiiiie e 17
Electrical Logic SchematiCs ...........ccoovvviiiiiiiiiiiiiiineeeennn, 19
ENGING GroUP .ovvniiiiieeeee e 12
Front Frame GroUP .......ooouiiiiiiiiiiiceee e 5-6
T I ] 0] U o 11
Hydraulic Group.........coveviiiieiiee e 13-14
Main Frame GroUpP........cccuiieviiiieeeiiii e e e 7-8
Motion Control GroUP ........oveveviiiiiiii e 10
Park Brake GroUp .......coooieeiiiiiiiii e e 9



48", 52" and 60" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 3296-29 Nut, Nyloc 5/16-18 .......cc.oooviiiiiiiniene. 8 1-652375-01 WId, Chute Discharge (52”).......c.ccccuee.. 1
2 | 3256-3 Washer, 5/16 Std .........cccceviiiiiiiiiennne. 6 109-2758-01 WId, Chute Discharge (60”)..........c.ce.... 1
3 | 109-3502 Shield, Belt (48" & 52").......ccocoveviiieennns 2 39 | 323-10 Screw, HH 3/8-16 X 2......cccevvvviienienne. 2

109-3503 Shield, Belt (60”) .....ccoeeviviiiririieiiiieens 2 40 | 63-8410 WaAShET ..o 4
4 | 32128-20 Nut, Whizlock 5/16-18...........ccccvveennee. 4 41 | 103-8280 Asm, Cutter HouSINg..........cccoevcvevencinnenne 3
5 | 1-800017 Bolt, HH 5/16-18 x 3 /4 Tap..........cc...... 2 42 | 103-9081 Asm, Cutter Housing Complete (48") ..... 3
6 | 3290-357 Nut, Whizlock 3/8-16 (48").........cccceevueuee. 6 103-9077 Asm, Cutter Housing Complete (527) ..... 3
3290-357 Nut, Whizlock 3/8-16 (52").........cccveeveee. 8 109-2559 Asm, Cutter Housing Complete (60”) ..... 3
3290-357 Nut, Whizlock 3/8-16 (60")..........cccceueeee. 7 430+| 103-9071 Kit, SPINdle .....ocoviviiiiiiiieeee e 3
7 | 3256-24 Washer, 3/8 SAE ........ccoceiiiiiiiiiiie, 2 44 | 103-2535 Spacer, Guard Bottom .............ccccceeeenen 3
8 | 1-613098 Pulley, Idler ..., 2 45 | 302-40 Zerk, 90° 1/4-28....cccoevviiiieiieieee 1
9 | 1-413113 Bushing, ldler.........ccccooviiiniiiiiiie. 2 46 | 1-522480-01 Baffle, Discharge (48”)......ccccvcvvevcinnnne 1
10 | 323-11 Screw, HH 3/8-16 X 2 1/4 .........ccovcuveenne 1 1-602913-01 Baffle, Discharge (52" & 60").................. 1
11 | 323-6 Screw, HH 3/8-16 X L.....ccocevvuvieininienns 1 47A | 103-4366 Asm, Deck Complete (48”)........ccccoeuveeene 1
12 | 98-5975 Woasher, Spring Disk 3/8 (48") ................ 8 A | 103-5992 Asm, Deck Complete (527)........ccccccuveeene 1
98-5975 Washer, Spring Disk 3/8 (52" & 607)....... 10 A | 109-2558 Asm, Deck Complete (60”)........ccccceevuunnee 1
13 | 103-5668 Plate, Belt Guide...........cccccocveeiiiniennnn. 1 48 | 3217-46 Nut, Hex 3/4-16 Heavy..........cc.cccoeveennne. 3
14 | 1-653190 SPACEN ...oiiiiiiiiiiii e 1 49 | 103-2802 Washer, Spring Disc 3/4 ...........ccccoccveee. 3
15 | 1-413099 Pulley, Idler ... 1 50+ | 1-413424 Sheave, Blade Drive (48").......ccccocovveeen 3
16 | 1-413308 Belt, Deck Drive (48")......cccocvvevciiveinnnen. 1 1-653386 Sheave, Blade Drive (52").......ccccocvveeee 3
1-653368 Belt, Deck Drive (52")......cccocvveviiveennnen. 1 103-9272 Sheave, Blade Drive (60”)..........ccccuveenen 3
103-9273 Belt, Deck Drive (60”).........cocvevevvveennnen. 1 51 | 323-7 Screw, HH 3/8-16 X 1 1/4........cccevvuneenee. 18
17 | 3296-39 Nut, NyloC 3/8-16.......ccccvveeririiiiiiieeee, 21 52+ | 103-1330 Guard, Bearing TOp ......ccccovvercrvieiiinienins 3
18 | 103-3505 Seal, Double, Lip......cccccovviiiniiiiiniiiens 1 53 | 1-807268 Key, Machine 1/4 x 3/16 X 1...........c....... 3
19 | 103-2916 Guard, TOP.....ooicueeeiiiieeiiie e 1 54 | 109-6658 Nut, Nyloc 3/8-16 FIg (48”).......ccccuveeneee. 3
20 | 103-3330 Spring, EXtension.........c.ccccovciiiiiiiens 1 109-6658 Nut, Nyloc 3/8-16 Flg (52" &60") ............ 5
21 | 321-1 Screw, HH 1/4-20 X 3/8 .......cocovveeviiiens 1 55 | 103-6401 Blade, Notched (48")........cccocvvveviviennnnn. 3

22% | 103-5698 Kit, Idler Arm W/Bearings............cccco.... 1 103-6386 Blade, Low Lift (48”)....ccccovviriiiiiiiiennen. 3
23 | 103-9792 Asm, Chain DecK .........cccccovviiiiiiicennnnn. 2 M | 103-6391 Blade, Mulching (48”)........ccocovvevciviennnnn. 3
24 | 1-800811 Screw, HH 7/16-14 X 1 1/2 ......cocovvveenns 4 103-6381 Blade, Solid (48”) ..c..cccvvviiiiiieiieiieenine 3
25 | 32128-37 Nut, Whizlock 7/16-14 .........cccccoveuveennne. 16 103-6396 Blade, Extreme (48")........cccocvvvevciviennnnn. 3
26 | 1-633447 Chain, Deck Lift........ccccovevvieniiniicnee 4 103-6402 Blade, Notched (52")......c.cccocvvviviviennnnn. 3
27 | 103-4382 Asm, Deck (103-3846-01) 103-6387 Blade, Low Lift (527)....ccccovviviiiiiciiiennnn. 3

W/Decals (48”) ....cocvueeiviiieiiiiiceiiieeee 1 B | 103-6392 Blade, Mulching (52”)........ccccovevciiennnen. 3

103-6490 Asm, Deck (103-5250-01) 103-6382 Blade, Solid (52") ....ccevevviiiiiiiieiiiieee, 3

W/Decals (527) ...ccocuieiiiiiiiiiieceiecee 1 103-6397 Blade, Extreme (52")......cccccocvevevciviennnen. 3

109-2557 Asm, Deck (103-8810-01) 103-6403 Blade, Notched (60")........ccocuvvevvviennnen. 3

Wi/Decals (607)......ccuveervrieiiiiieiiieeeeine 1 103-6388 Blade, Low Lift (60”)......ccceerveveiiriennnnn. 3

28 | 323-39 Screw, HH 3/8-16 X5 Gr5.......cccccuveenne 1 MW | 103-6393 Blade, Mulching (60”)...........cocvevcivvennnnn. 3

29 | 323-13 Screw, HH 3/8-16 X 2 3/4 .......c.ccevcuvvenne 2 103-6383 Blade, Solid (60”) .......ccovovviirriiiiiiienen. 3

30 | 32128-33 Nut, Whizlock 1/4-20...........cocevviviennnnn. 1 103-6398 Blade, Extreme (60")..........cocoevevvviennnnn. 3

31 | 103-3900 Spacer, Strut..........cccoooiiiiiiinec, 4 56 | 103-4051 Kit, Antiscalp roller (48")........ccccccovveennee. 3

32 | 322-2 Screw, HH 5/16-18 x 5/8 (48")................ 2 103-4051 Kit, Antiscalp roller (527)........ccccccovvevnnen. 5

322-2 Screw, HH 5/16-18 x 5/8 (52" & 60”) ...... 3 103-4051 Kit, Antiscalp roller (60”)...........cccovverenn. 4

33 | 99-2842 Spacer (48") ..o 3 57 | 103-3506 Seal, Single Lip....cccveveeiiiiiiieeeie. 1

99-2842 SpaCer (52").cciieiiieieeee e 5 58 | 32120-10 Ring, Retaining ..........ccccovveeeeiiiiiiiieeenne 2

99-2842 SPACET (60”) ..cceuvieeiiiieeiiieee e 4 59 | 103-3504 Bearing, Spherical ...........cccocoveiiiennen. 2

34 | 109-5958 Screw, Hex Flange 1/2-20 UNF.............. 3 60 | 106-7159 O-TING 1ttt 2

35 | 1-603299 Roller, Anti-Scalp (48").......ccoceevruveennnnn. 3 61 | 1-603401 SPACET ....eieiiiiee it 1

1-603299 Roller, Anti-Scalp (52") .....ccovveeiiieeennnnn. 5 62 | 103-3037 Bushing, Splined..........cccccooiieiiniiennnnn. 3

1-603299 Roller, Anti-Scalp (60")........ccceeevvveennnnn. 6 63 | 323-28 Screw, HH 3/8-16 x 7 1/4 (60”)............... 1

36 | 103-9817 Asm, Chain DecK .........cccceviiiiiiieiennnnn. 2 64 | 98-5967 SPACET (B0”)...eeeieeieiiiiieiiiee e 1

37 | 322-5 Screw, HH 5/16-18 X 1......cccvvuveveniniennnns 2 65 | 103-1898 Screw, HH 7/16-20 x 1 5/8 Sp......ccccenee 4
38 | 1-402106-01 WId, Chute Discharge (48")........cccccueeenn. 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK483Q (48”), MK523Q (52") & MK603Q (60”).

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-seize) between the spindles & bearings and spindles & sheaves
and under top bearing guard. DO NOT use a copper or nickel based anti-seize.
Includes all item shown plus decals. Does not include struts.

axp» +0

Idler arm kit also includes items #12 & #17.
Kit includes items #34, #48, #49, #53, & #62.




48", 52" and 60" DECK GROUP

1 10 %
Y 2 7 L
s
I 3 ?/6 1&% .13
v 6 -’ 8 2
2 N ~8| 44 [ D\za
A e @ b m
8 \ \ 1 @ | Install open end
b ‘ 57
_ 4 T\ 9 o of seal outward

i VAl .
A,

Torque fo
140-145 ft-bs

Apply lubricant to threads
as needed to prevent seizing.
Copper based antiseize

Torque to
55-60 fi-lbs

42

preferable. Greaseis an
acceptable substitute.

47



FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 3296-51 Nut, NyloC 3/4-10 ......ccoviiiiiiiiiiiiiieeee. 22 | 302-19 Zerk 1/4-28 Str.cccveciiiiiiieeieeeee 4
2 | 1-543511 Seal, Grease............ 23 | 1-811010
3 | 1-633441 Swivel, Deck Mount 24 | 323-10
4 | 1-653009 Spring, Deck Support..........cocoeeevineenins 25 | 323-6
5 | 1-653011 Rod, Deck Lift 26 | 323-8 Screw, HH 3/8-16 x 1 1/2. e 2
6 | 1-805517 Washer, 5/8 Type B Wide 27 | 325-20 Screw, HH 1/2-13 X 6o 2
7 103-4882 Cap, Grease 28 | 3217-11 Nut, HexX 5/8-11.......ccccciieveiiiiiiiiiieeeane
8 | 63-8410 Washer .........ccceeeen . 29 | 3218-6 Nut, Jam 5/8-11 .........

9 | 98-5975 Washer, Spring Disk 3/8 30 | 3256-24 Washer, 3/8 SAE

10 | 103-1982 Bushing, Spring........ccccccveeviieeinineennn. 4 31 | 3256-27 Washer, 5/8 SAE ........cccccoviiiviiiiie 2
11 | 103-1987 Asm, Front Spring .... 2 32 | 3256-29 Washer-Flat, 15/16 x 1 3/4... .9
12 | 103-2768 Guard, Seal.......ccccevcuvieiiiiiiiiie e 4 33 | 3290-357 Nut, Whizlock 3/8-16............cceeevvreenne. 12
13 | 103-3800 Asm, Wheel & Brgs 11x4-5 .................... 2 34 | 3296-39 Nut, Nyloc 3/8-16

14 | 103-3898 Flat, Strut.............. . 35 | 3296-45 Nut, Nyloc 1/2-13
15 | 103-3899 Flat, Strut Angle 36 | 32151-103 E-1iNg..evviiiiii
16 | 103-3900 Spacer, Strut...........eeeveeieiiiiiiiiiiies 37 | 1-513032 Tire,11" Pneumatic .............cevvvvevevevennnns
17 | 103-3902-01 WId, Shaft LH.............. 38 | 1-633585 Bearing Cone, Tapered Roller

18@ | 109-4969-01 WId, Foot Deck Lift RH 39 | 103-0063 Seal, Double Lip .....cccoveiviiiiiiiiiiiiices
19 | 103-8618-01 WId, Caster FOrk..........vvvvvvvvverevnvennnnnnns 2 404 | 103-3051 Spacer, NUt........ooooiiii,

20% | 109-5178-01 Asm, Front Frame (48")... R 41 | 103-3157 Axle, Caster
* | 109-5179-01 Asm, Front Frame (52").......cccccocvvveennnen. 1 42 | 1-543509 Bearing Cone, Tapered Roller
* | 109-5180-01 Asm, Front Frame (60”)...........ccccuveenunnen. 1 43 | 1-543508 Bearing Cup, Tapered Roller ................. 4
21 | 1-633508 Washer, Spring Disk

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

* Includes frame weldment, plus items #10, #17, #18, #22, #32(2) & #36(2). Does not include plug item #23.
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut ltem #40.

@® Deck lift assist kit P/N 109-5201. (Includes items #18 & #36)



FRONT FRAME GROUP (cont.)

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1-413088 SPACEN ...oiiiiiiiiiiiii e 1 14 | 103-4315 Asm, Floorpan W/Decals ....................... 1
1-633068 Arm, Deck Lift ........oovvvviiiiiiiiiiiiiiiiiieieee, 2 15 | 103-4316 Asm, Floorpan W/Decals ...............eeuuuee 1
1-633082 Bushing, Lift Lever ........c.cccocvvveiviniennnn. 1 16 | 32151-103 E-1iNg..eoviiiii 1
44 | 1-633097 Pin, Hitch W/Laynard and Hairpin ..........1 17 | 302-19 Zerk 1/4-28 Str....coveeiiiieiiiiieiieieeiiees 1
1-633295 Grip, Lift LEVEr ....oooiiiiieiiiiceiecece 1 18 | 323-13 Screw, HH 3/8-16 X 2 3/4.......ccccvvvveenen 1
1-633325 Spring, COmpression..........cccceeeveevveeennn. 1 19 | 323-29 Screw, HH 3/8-16 X 1 3/8.......ccceevuureenn. 2
32128-20 Nut, Whizlock 5/16-18...........ccocevveennen. 4 20 | 323-6 Screw, HH 3/8-16 X L......ccovvvviveiiniennens 1
109-1901 Asm, Deck Lift Plate W/Decal................. 1 21 | 323-8 Screw, HH 3/8-16 X 1 1/2.......ccccvvuviennn 1
1-653230-01 Plate, Deck Lift.......cccccocvveiiiiiiiniiienn, 1 22 | 323-9 Screw, HH 3/8-16 X 1 3/4.......ccecvvveenenn 1
10 | 1-806005 Hairpin Cotter.........cocevviiiiniiieiiieceee, 1 23 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 4
11 | 103-1918 BUSKhING......ooiiiiiiiiiic 2 24 | 3256-24 Washer, 3/8 SAE .......cccccvviiiiiiiee 1

103-2081 Asm, Lift Lever W/GKP ......ccooviiiieneennne 1 25 | 3290-357 Nut, Whizlock 3/8-16.........ccccoviurrereeanne 3
13 | 103-3718 -03 WId, Deck Lift Arm .......ccccoeeeriiiiiiiiiens 1 26 | 3296-39 Nut, NyloC 3/8-16.......ccccvveeriiiiiiiieee. 5

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
# Includes hitch pin plus hairpin item #10.



MAINFRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-809036 Nut, Slotted 1-20.......cccocvveeriieeiiiiieainee. 2 12 | 3256-23 Washer, 5/16 SAE .........ccccoeveviiieiinnenne 2
2 | 1-513658 13 | 3256-3 Washer, 5/16 Std........ccccovveeeriiiieiinenne 2
3 | 3257-42 14 | 32128-33 Nut, Whizlock 1/4-20..........ccccceeviiiennnnn. 2
4 | 109-2365 15 | 109-3971-03 Asm, Mainframe
5 | 103-0590 16 | 242-50 Nut, Lug 1/2-20 ..o

1-633926 17 | 322-2 Screw, HH 5/16-18 X 5/8.........ccccocvveennn 6
6 | 1-523157 Washer, Spacer ........ccccceevnieeiiieieenn, 2 18 | 322-3 Screw, HH 5/16-18 X 3/4.......ccovevvuieannn 3
7 | 103-7935-03 Bracket, Instrument Panel...................... 1 19 | 322-5 Screw, HH 5/16-18 X 1.......coovcvvveiiiiennnns 2
8 | 1-806800 Pin, Cotter 9/64 X 1 1/2 ......ccoevvvveeennnnn. 2 20 | 1-543396 Asm, Wheel & Tire......cccccovvveinieeeiinnenne 2
9 | 32128-20 Nut, Whizlock 5/16-18..........cccccvcuvvennnen. 8 1-513042 WhEEl ...oooiiiiiiiic e 2
10 | 109-2520 Asm, Panel W/Decals ............cccecueeennnee. 1 1-543680 Tire, 20 X 10.00-8 4 Ply ...covvvverieieiiianne 2
11 | 109-2164 Asm, Console W/Decals.............ccceceuuee. 1

Exmark black touch up spray paint — gloss black.



MAINFRAME GROUP (cont.)

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-633859 Frame, Seat.......ccooeevvvviiiiiiiiieiiiee e 1 20 | 322-5 Screw, HH 5/16-18 X 1.........ccvvvvvvvevennnens 1
2 98-5975 Washer, Spring Disk 3/8.........ccccccceeenn. 8 21 | 323-20 Screw, HH 3/8-16 X 3-1/4......ccccvvveeennnee 1
3 103-1731 Rod, Seat Retainer........ccccccccvvvvvvveienenen. 1 22 | 323-39 Screw, HH 3/8-16 X 5........cvvvvvvveviiivinenns 2
4 | 103-3520 Seat, Back .......cocceeviiiiiiiiiee 1 23 | 323-6 Screw, HH 3/8-16 X 1.......ccocvevveenieenncnns 8
5 | 103-3521 Seat, BOttom ........ccocevviiieiiiiicicee 1 24 | 325-13 Screw-HH 1/2-13 X 3 1/4...cccvevieiiiae 2
6 | 110-0883 Asm, Seat Belt.........cceeveiriiiniiieen 1 25 | 32124 Screw-HH 7/16-20 X 1 ..c.veeveveiiieieennns 2
7 103-4423 Asm, Seat Frame...........ccoeeeevvviiieneeennnns 1 26 | 3256-24 Washer, 3/8 SAE ........ccoooviiiiiiiiiii, 1
8 103-4434 Grip, LEVEN .o 1 27 | 3256-3 Washer, 5/16 Std..........cccooeeeieieiiiiinne 2

9@ | 103-3524 Seat, Complete W/Armrests................... 1 28 | 3290-357 Nut, Whizlock 3/8-16.........cccuvveveeerinnnnen. 8
10 | 103-0292 Cushion, Armrest (RH)........c.coceevviiienis 1 29 | 3296-29 Nut, Nyloc 5/16-18..........ccocvveiiiiieninen.

103-0291 Cushion, Armrest (LH) . .1 30 | 3296-39 Nut, Nyloc 3/8-16.......
11 | 107-0075 Bushing, Latch ..........cccooeeeiiiiiiiiiee 1 31 | 1-543401 Spacer, Seat Track
12 | 107-0076 SPring, TOISION.....ccoiuveeiiiee e 1 32 | 3296-7 Nut, Nyloc 7/16-20.........cceviveeinieeeninen. 2
13 | 107-3083 LatCh....oeiieiceeeee 1 33 | 32128-20 Nut, Whizlock 5/16-18...........c.cccccvennne 8

144 | 103-4553 Asm, Rops Fold Pin ........cccocoeeviieiennnnn. 2 34 | 32128-23 Nut, Hex Flange Side Lock 1/2-13......... 2
15 | 103-5961 Catch, Seat Latch ........cccceevviiiiiniiiienns 1 35 | 1-643255 Track, Seat (4" Adjustable) .................... 1
16 | 3296-73 Nut, Nyloc 1/4-20 (black)..........cccccuveennne 2 103-8386 Spring, Seat Rail...........cccceeviiiiiiiienn 1
17 | 109-2365 BUMPET .. 2 36 | 103-8383 Bolt, Seat Cushion.........c.cccceeviiieiiinnne 11
18 | 107-3155 Cotter, Hairpin Double LoOp .................. 2 37+ | FRPSL Kit, ROPS LHP ....ooiiiiiiiiiieiiee e 1
19 | 3224 Screw, HH 5/16-18 X 7/8 .......cc.ceevuveenne 2

Exmark black touch up spray paint — gloss black.
Includes ROPS fold pin plus hairpin item #18.
+ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting hardware,
fold pivot and locking hardware, seat frame assembly item #7, catch item #15, and seat belt assembly item #6.

Includes armrests and seat back decal. Does not include seat belt or tracks.

*

-8-




PARK BRAKE GROUP

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-323161 SPIING cveeeiie e 1 12 | 322-6 Screw, HH 5/16-18 x 1 1/4.........c.ccunee. 1
2 1-633102 Bearing, Side Flange..........cccoccvveeeennn. 2 13 | 322-9 Screw, HH 5/16-18 x 1 3/4.................... 2
3 | 1-633131 Yoke, 3/8-24 RH ......ccoovveiiiiiiiiiiees 1 14 | 3234 Screw, HH 3/8-16 X 3/4.......cccvvvvennenne. 4
4 | 1-633268 [ ] TR PP TR 1 15 | 323-6 Screw, HH 3/8-16 X 1......ccccevvvvevuieninenne. 4
5 | 109-2543 Handle, Park Brake W/GTrip .................... 1 16 | 3219-3 Nut, Hex 3/8-24 (RH) .......ooovviviiiiien. 3
6 | 1-808285 Pin, Clevis 3/8 X 1 1/8 ....ccovvveiieiieeien 2 17 | 3272-10 Pin, Cotter 1/8 X ¥ ...cccvvveeiiieiieiieenne 2
7 | 1-803013 Nut, Hex 5/16-18 LOCK ........cccceverveeennnn 1 18 | 3290-357 Nut, Whizlock 3/8-16.........ccccccvveviieennnnne 8
8 | 109-2122 WId, Brake Shaft..........ccocerviiniiiiennnn. 1 19 | 32128-20 Nut, Whizlock 5/16-18............cccceeveennnene 4
9 | 103-8408 LINKAge ....veeeveeiiciieeeee e 1 20 | 3219-20 Nut, Hex 3/8-24 (LH).......ccccovvevveiiieenne 1
10 | 109-2129-03 WId, Brake .........ccccvevveeiieeniienieiieeninenn 1 21 | 103-8407 Yoke, 3/8-24 (LH) ..cvvvvveiiieiiieieiee
11 | 32151-48 22 | 3257-32 Key, Woodruff 3/16 x 5/8

Exmark black touch up spray paint — gloss black.




MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-0632 Handle W/Grip (RH)....oooviin 1 22 | 103-4101 Pin, Damper ANChOT...........cccocoevevevevnnn. 2
* | 103-0631 Handle W/Grip (LH) .1 23 | 3256-23 Washer, 5/16 SAE .........coccoeovveeeeennnnn. 4
2 | 1-633257 Grip, Motion Cntrl Handle....................... 2 24 | 32120-35 E-RiNG ..o 2
3 | 3236 SCrew, 3/8-16 X 1...cccvvveveierieeienieienee, 4 25 | 109-2339 DAMPET ......cveiviereeereeeeeereee e eeereenes 2
4 | 98-5975 Washer, Disc Spring 3/8........cccccccoveueune. 4 26 | 1-403180 Screw, 5/16-18x1 1/4 Special ................ 2
5 | 103-0407 Arm, Control Shaft..........c.cccoeveviiiiennne 2 27 | 1-633102 Bearing, Flanged ............ccocooevieieencne. 4
6 | 3239 Screw, 3/8-16 X 1 3/4 ....cooveeeeeiienne, 6 28 | 103-4774 Bracket, Motion Control(LH)................... 1
7 | 103-4773 Bracket, Motion Cntrl (RH) ...........c........ 1 29 | 3256-2 Washer, 1/4 .......cccoveeveeieeeeeeeeeeee 2
8 | 3296-39 Nut, NYIOC 3/8-16 ....c.oovereierieieicieee 6 30 | 3219-2 NUL, 5/16-24 ... 10
9 | 3234 Screw, 3/8-16 X 3/4 ...ccocvveeeeeiienen, 8 31 | 109-3908 Tab, AdjUStMENt..........ccooveeirieeieeene, 2
10 | 32128-20 Nut, Whizlock 5/16-18.............ccoevevenennne. 6 32 | 1-303105 YOKE ..ottt 2

11e| 1.803022 Setscrew, 5/16 X 5/8.......cccccvvvevereeenennnn. 2 33 | 1-808280 Pin, Clevis 5/16 X 1.....ccccvvveerveieiirerennen 2
12 | 103-3717 Arm, Pump Control...........cccccveereeuenrnnne. 2 34 | 32725 Pin, Cotter 3/32 X /2 ....cccceveerererenne. 2
13 | 3256-3 Washer, 5/16 Std ..........ccccevrrerireerernnne. 4 35 | 1-543017 Ball Joint (RH) ....ovovevivieieieieecceeee 2
14 | 1-633152 Ball Joint (LH) .vovvoveieieeeieeceeeee 2 36 | 1-323245 Spring, COMPression .............ccceevevenennen. 2
15 | 322-6 Screw, 5/16-18 X 1 1/4 ...oeuveeeeeenne. 4 37 | 103-3060 KNnob, Tracking..........ccccceererereeiaeannne. 1
16 | 1-603737 Bolt, (Neutral Return) ............cccceveveveenee. 2 38 | 103-4326 ASM, Tracking.........cooveveereiriieeeeienenas 1
17 | 1-603807 Spring, (Neutral Return) ......................... 2 39 | 103-4327 ASM, Tracking.........cooveveereiriieeeeienenas 1
18 | 109-3769 Bushing, Nylon (Reverse Ind.) ............... 2 40 | 3217-6 Nut, HEX 5/16-18.........ccevvrrereiirenreienennan. 2
19 | 1-804524 NUt, 5/16-24 (LH) ...coveviiieieieieieeee 3 41 | 3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck. 2
20 | 103-3066 Link, Pump Control............ccccccveeveveueanen. 2 42 | 3296-29 Nut, NyloC 5/16-18 ........ccveveereiererenane. 6
21 | 3290-357 Nut, Whizlock 3/8-16 .........ccccevvevrerenne. 8

Exmark black touch up spray paint — gloss black.
*  Not lllustrated.
& Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

-10-




FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303077 Clamp, Fuel Line........cccooveeiiiiiiiiiices 4 13 | 1-633349 Spring, Fuel Tank .........ccoccevviieiiincnns 4
24 |Briggs & Stratton Part No. 493629 Fuel Filter .................... 1 14<-| 1-633023 Stud, Fuel Tank ..., 4
3 | 109-0298 FUuel Line......oovvieeiiiieeeie e 1 15% | 103-5995 Asm, Tank Fuel (LH)..........cccoviiennnnnne 1
4 | 109-0306 FUuel Line......oovvieeiiiieeeie e 1 16@ | 109-0711 Asm, Tank (RH) .......cccooeiiniiiiiiiciiee 1
5 | 1-603770 Valve, FUEl.......ccoceiiiiiiiieiecce 1 17 | 109-4509 Asm, Control Panel W/Decals................ 1
6 | 109-0346 Cap, Fuel Tank ........cccccovveeiniieiiniieenns 1 18 | 32128-20 Nut, Whizlock 5/16-18............cccccveennnen. 1
7V | 103-2605 Fitting, Fuel Bulkhead W/Strainer........... 1 19 | 1-633396 Clip, LOOM 5/8 .....eeeiiiiieiiiieiiiicesiieeee 1
103-2784 O-RiNG vttt 1 20 | 109-4181 Control, Throttle .........ccccceeiviiiiiieen. 1
8 | 1-543296 Grommet, Fuel Line .... .k 21 | 109-4210 Control, Choke
9 | 322-3 Screw, 5/16-18 X 3/4 ....cccvveiviiiiiiiiieee 5 22 | 103-5797 Kit, Fuel Gage..........cccoevveeniiieiniecenee,
10 | 1-805005 Washer, Lock 5/16 ..........cccovveeiiiiniennnnnn. 4 23 | 3296-2 Nut, Nyloc #10-24 ......ccoovviiiiiiiiiieee, 4
11 | 3256-23 Washer, 5/16 SAE.........cccccooieeiiieeennnnn. 8 248 | 109-2661 Screw, PPH #10-24 X 1/2.......cccccvvvvennnn 4
12 | 3296-47 Nut, Nyloc 5/16-18 ..........coeviuieeiiieiennne. 4 25 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........ccccone... 4
< Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads going into tank.
4+ Refer to Engine Owner’s manual. (Fuel filter Must be 15 Micron or smaller).
* Includes tank, studs, cap, fitting and fuel gauge.
@® Includes tank, studs, control panel and decal.
V¥ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting.
B Snug fit only on slotted holes, Do Not Over tighten, tank must be able to expand.

-11-




ENGINE GROUP

Orient washers
as shown.
Item | Part No. Description Qty.
1 | 1-303334 Washer, Spring Disk 5/16 ..............c...... 5
2 | 3229 Screw, HH 5/16-18 x 1 3/4 .........cccvveneee. 1
3 | 1-603610 Washer, Spring Disk 7/16 ............ccc.c.... 2
4 | 1-809066 Tie, Plastic 5/16-24" .........cccccccvvvveninennne. 1
5e | 107-8421-03 Counterweight, 60# (60”) .........ccceevvvennne 1
6 | 3230-3 Bolt, Carriage 5/16-18 x 1 1/4 .... .1
7 | 109-1012 PIUG ..o 1
8 | 103-3913 Sheave, W/HUD..........cccooiniiiiiin 1
9 | 1-807259 Key, Machine 1/4 X L/4 X L1.....ccouveevnnnnnne 1
10 | 32128-49 Nut, Whizlock 1/2-13........cccccocveriviinene
11V | 109-2987 Asm, Oil Drain W/Plug ............
12 | 33114-020 Screw, HH M8-1.25 x 20mm
13 | 103-2740-03 Deflector, Short.........cccocvviveiiienicrneenne 1
14 | 103-8503 Spacer, Wheel Motor (48" & 527)............ 8
109-5012 Spacer, Wheel Motor (607).............cc...... 8
15 | 103-4048-03 Bumper, Rear (48" & 52").......cccccuveennnen. 1
16 | 109-7035 Kit, Clutch Electric PTO (18 & 21hp) ...... 1
109-7036 Kit, Clutch Electric, PTO (23hp).............. 1
17 | 1-303435 Washer, Spring Disk 1/4 ..........ccccoocueeeen. 2
18 | 322-3 Screw, HH 5/16-18 x 3/4 (48" & 52”) ...... 6
19 | 321-3 Screw, HH 1/4-20 X 5/8........cccccovvvcvvennnne 2

Exmark black touch up spray paint — gloss black.

V¥ Use a Teflon Pipe Sealant or equivalent on threads of drain hose.
& Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

48" & 52" MODELS

‘ Torque to
I 115-135in-bs
—— Apply threadlocker

60" MODELS

1 7
Torque To
/ﬂ 2024 fidbs |
4

Torque to 5560ftdbs | -~
Item | Part No. Description Qty.
20 | 325-18 Screw, HH 1/2-13 x 4 1/2 (48" & 527) .....8
325-22 Screw, HH 1/2-13 x 5 1/2 (60”)............... 8
21 | 3212-12 Screw, HH 7/16-20 X 3.....cccovcvveviennenne. 1
22 | 3229-10 Bolt, Carriage 1/4-20 X 3/4 ........cccveenneee. 4
23 | 1-805005 Washer, Lock 5/16 Heavy......................
24 | 3256-23 Washer, 5/16 SAE (48" & 527) ....
3256-23 Washer, 5/16 SAE (60").........cccoceeviunnenne
25 | 32128-20 Nut, Whizlock 5/16-18 (48” & 527).......... 10
32128-20 Nut, Whizlock 5/16-18 (60”) ..........c....... 8
26 | 32128-33 Nut, Whizlock 1/4-20..........cccccoevviieennnne 6
27 | 322-7 Screw, HH 5/16-18 x 1 1/2 (48" & 52") ... 3
322-7 Screw, HH 5/16-18 x 1 1/2 (60")............. 4
28 | 109-7070-03 Anchor, CIUtCh .......c.ccvvvviiiiieiicciecene 1
29 | 103-8368 Clamp, Muffler 1.25 Flat..........c.ccocoeeenne 1
30 | 103-7993 Manifold (18hP)....c.cuvveiiireiiiiieeiieceee, 1
103-7992 Manifold (21hp & 23hp)......cccoeveviiviennnen. 1
31 | 103-8266-03 Bracket, Muffler............cccccoeviiiiennennne. 1
32 | 103-8106 MUFFIE .o 1
33 | 103-8361 Gasket (18hP)....c.eeeeiieeeiiiieenieie e 2
103-8362 Gasket (21hp & 23hp)..ccccveeeriiieiiiieais 2

-12-




HYDRAULIC GROUP

ltem | Part No. Description Qty. ltem | Part No. Description
1 | 103-1947 Asm, Reservoir W/Decal .......... R 28 | 103-1942 Pump, Hydro..............
2 | 103-7615 Asm, Cap W/Gasket...........coceevviviennnne. 1 103-2664 Kit, Input Shaft 10A
3 | 103-1949 Gasket, Reservoir Cap...........coceevcuveeenne 1 94-6922 Kit, Thrust Bearing 10A............ccccvvevnen. 1
4 | 321-6 Screw, HH 1/4-20 X 1....oviieeeeeiiiieen. 2 103-2666 Kit, Cylinder Block 10A ...........ccccceeeenne 1
5 3256-22 Washer, Flat 1/4 SAE...........ccooovvveveeenen. 2 105-6184 Kit, Overhaul Seal..............cccccvvvvvvvnnnnn. 1
6 103-3071-03 WId, Reservoir Stand ...............cceeeeennnn. 1 29 | 103-4022 Hose, LH Rear..........ccccvvviieiiecciiiiiees 1
7 103-1801 Adapter, Straight..........cccccoeeviiiiiiieaenne 1 30 | 1-653187 Hose, LH Front (48" & 527) ......ccvvveeeennne 1
1-603921 O-RiNG et 1 1-653437 Hose, LH Front (60”)........cccoeviiiiienenennne 1
8 103-1912 Adapter, Straight..........cccccoeeviiiiiiieaene 1 31 | 3290-357 Nut, Whizlock 3/8-16.............ccevvvvvvnnnnns 6
1-603921 O-RiNG et 1 32 | 323-7 Screw, HH 3/8-16 X L 1/4......ccccovvnunneenn. 4
9 | 103-1716 Clamp, Hose 17/32 .. 3 33 | 103-1940 Adapter, Straight Long .. 2
10 | 103-1988 Clamp, Hose 11/16 ......ccccvvevvuieeiiiieennns 3 1-603920 O-RiNG ..ot 1
11 | 103-3077 Asm, Supply HOSE.......ceveeriiiiiiiiieen. 1 1-603992 O-RiNG ..ot 1
12 | 103-2889 Asm, Filter Head ...........cccoovvevcieniniiens 1 344 | 1-803050 Setscrew, 5/16-18 X 3/4 ........ccevvevnennne. 4
103-1912 Adapter, Straight..........ccccoeviieeiiiieene. 2 35 | 1-653156 Sheave, Pump Drive..........cccocoveiinienns 2
1-603921 O-RING et 1 36 | 103-1767 SPHNG ettt 1
13 | 321-3 Screw, HH 1/4-20 X 5/8 ......ccccoveeeviveennne 2 37 | 3296-39 Nut, Nyloc 3/8-16.......ccccuveeiiieiiiieeniee. 1
14 | 322-5 Screw, HH 5/16-18 X 1......cccvvuveeenineennnns 1 38 | 98-5975 Washer, Spring Disk 3/8 ...........ccccovuenne 1
15 | 1-805004 Washer, Lock 1/4 Heavy ..........ccccceeneee. 2 39 | 3234-11 Screw, HH Whizlock 3/8-16 x 1.............. 1
16 | 109-4180 Element, Oil Filter .........ccccoiveiiiiieennnn. 1 40 | 103-3505 Seal, Double, Lip ....cocoveiiiiiiiiiieiiiiees 1
V¥ | 1-523541 Element, Oil Filter (Winter) a1 41 | 109-4311 Kit, Idler Arm W/Bearings. T |
17 | 103-2930 Asm, Charge HOS€..........cceovveeiiieeeninnn. 1 42 | 302-40 Zerk, 90° 1/4-28.....coouvieiiieiiiiie i 1
18 | 103-2357 Asm, Case Drain Hose............cccceeeenene. 1 43 | 323-9 Screw, HH 3/8-16 X 1 3/4.......ccecvvvvenenn 1
19 | 103-4021 Hose, RH Rear (48" & 52")......ccceeveeenn. 1 44 | 98-5961 Screw, HH 3/8-16 X 4 Gr 8.........cccuvveeee. 1
103-9282 Hose, RH Rear (60”) .......ccceeviiiuiiieeeennnnne 1 45 | 3256-4 Washer, 3/8 Std .........ooveeiiiiiiiieieeeies 1
20 | 1-653187 Hose, RH Front (48" & 52") ......cccceeeenn. 1 46 | 103-5677 SPACET ..ttt 1
1-653437 Hose, RH Front (607)........cccevviiiiieeeeeannn. 1 47 | 106-7159 O-MNG i 2
21 | 1-633605 EIDOW, 90°.. ... 4 48 | 109-4077 Pulley, Idler.........cooiiiiiiiieeieeeee 1
1-603919 49 | 3256-24 Washer, 3/8 SAE .......ccccoiviiiiiiieeeeeies 1
1-603992 50 | 103-4761 Belt, PUMP ... 1
22 | 103-5333 51 | 103-4020 Adapter, Straight w1
23 | 103-1799 1-603920 O-RiNG ..t 1
1-603921 1-603992 O-RiNG . 1
24 | 1-807272 Key 5X5X25mm ......cccceviiiiiiiiiinnne 2 52 | 103-3506 Seal, Single Lip......ccoooveiniiiiniiieiiies 1
25 | 103-1802 EIBOwW, 90°.....coiiiiiiiieeiee e 2 53 | 32120-10 Ring, Retaining ........ccccooovveevieeiiiiee, 2
1-603921 54 | 103-3504 Bearing, Spherical ...........ccocoveiiiennnn. 2
26 | 322-3 55 | 103-1940 Adapter, Straight LONg.........coovceveiinnenn. 1
27 | 32128-20 1-603920 i
1-603992

Exmark black touch up spray paint — gloss black.
¥ Use only for operation below 32°F (0°C)
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

13-




HYDRAULIC GROUP

Install open end ——_ |
of seal outward

-14-



DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-4891 Decal, Console..........ccocvveeriieeiiiieeaiee. 1 15 | 98-5954 Decal, Missing CoVer...........cccccvcvvennen. 2
2 | 107-2112 Decal, Danger Slope........ccccceevviveennnee. 16 | 1-403131 Decal, Commercial 48...........ccccocvvennnen. 1
3 | 1-523552 Decal, Hyd Tank/Hot Surface... 17 | 103-4112 Decal, LCT Model......

4 | 103-2644 Decal, Exhaust system...........cccceeevnen. 18 | 107-2102 Decal, Rops Folding

5 | 109-3148 Decal, Bolt TOrque .........ccccocuveeiiveeennnen. 1 19 | 103-9116 Decal, Check Service..........ccceevevrennen.
6 | 1-513742 Decal, No Step...... 20 | 103-2882 Decal, Exmark Logo......

7 | 1-633922 Decal, Anti-Scalp 21 | 1-403132 Decal, Commercial 52

8 | 1-513748 Decal, Guard.........ccccoovveveervienienneenenn 1 22 | 1-613050 Decal, Commercial 60..............ccocevernnnne 1
9 | 1-653147 Decal, Deck Height .. sl 23 | 109-1196 Decal, Ignition/PTO.... R §
10 | 1-513746 Decal, Muffler..........ccoovvviiniiinciecn 1 24 | 103-4892 Decal, Throttle ..........ccccovvvivieniiieenne 1
11 | 103-9287 Decal, Belt Routing ..........ccocveeiiineennnne. 1 25 | 103-4930 Decal, ChoKe..........ccceeviiiiiniiieiiiiee.
12 | 1-303508 Decal, Discharge Warning w1 26 | 108-5995 Decal, Top Console

13 | 1-403005 Decal, Danger........cccccovvveeiiieeeiieeecie. 2 103-5996 Decal Kit

14 | 1-303520 Decal, Trivantage.........cccceevivveeenveeennnne. 1

-15-




DECAL GROUP

A WARNING

Avoid blades unless engine and blades are stoppe

To avoid serious injury or death:
* Read and understand the operator's manual before using
this machine.
AWARNlNG Do NOT operate unless trained to safely use this machine.
To avoid serious injury o death: Do NOT operate under the influence of alsohal or drugs.

* Pick up objects that could be thrown by the blades. Do NOT operate with
« Do NOT mow when people and pets are in the area. in place and working.
- Do NOT carry passengers. Check the function of the operator presence controls (OPC)
- Look behind and to the side before changing directions. safety system daily. Do NOT defeat the OPC system.
- Before leaving operator's position: - Stop engine and remove key before adjusting, savicing,
Disengage PTO. - or cleaning machine and atiachments.
- Move drive levers out o neutral lock position. P Hearing protection s recommended.
- Engage park brake.
- Stop engine.

out shields, guards, and safety devices

103-4891

ANTI-SCALP ROLLER

ADJUSTMENT
FOR NORMAL OPERATING CONDITIONS,PLACE

5
AWARNING 3 4 \

Lubricate Blade Bolt

- Operating on wet grass or steep slopes can cause sliding HYDRAULICOIL - USE ONLY threads with copper based ROLLERS IN POSITIONS SHOWN FOR 3/4" (19 mm)
and loss of control. WOBIL 1 SAE 15W50 A WARNING antiseize of grease GROUND CLEARANCE.
- Wheels dropping over edges can cause rollovers, which SYNTHETICENGNEOI L and torcuo 16 )
may result in serious injury, death or drowning L ToTor e e o | CUTTING HEIGHT
+To avoid loss of control and possibility of rollover: e _ TDTPORERE 55-60 ft-lbs (75-81 N-m) ! INGHES(mm)
Do NOT operate near drop-offs or near waer Drestor [A CAUTION | |
Do NOT operate on slopes greater than 157, hen A CAUTION " | 206
Reduce speed and use extreme caution on slopes. .b L 5076
-Avoid sudden turns or rapid speed change: HOT 6 s 5E“”
- There is no roll over protection when the roll bar is down. FA ) [FOR MAXIMUM FLOTATION. ROLLFRS MAY BE
3UT MUST MAINTAIN A MINIMUM

OF 11 (5.4 mm) GROUND CLEARANCE. NEVER POSITION|
[THE ROLLERS TO SUPPORT THE MOWER DECK.
ey

- Always keep roll bar in the raised and locked position o
and use seat belt. N O STE P
- Read and follow rollover protection instructions and warning.
w72 1513142

12

ACAUTION 4 ACAUTION BELTROUTING _ ( & WARNING

DO NOT OPERATE .
WITHOUT GUARD MUFFLER AND 1431090 DO NOT OPERATE WITHOUT
IN PLACE, EYCEED 15 1-413308 - 48" DISCHARGE DEFLECTOR, ENTIRE
1-653368 - 52° GRASS COLLECTION SYSTEM, OR
103-9273 - 60 . MULCH KIT IN PLACE. DO NOT
) REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. e

KEEP HANDS and FEET AWAY

e

A DANGER

CHECK/SERVICE REFERENCE AID
= GREASE LUBE POINTS AT INTERVALS SHOWN.
() CHECK HYDRAULIC FLUID AT INTERVAL SHOWN.
(USE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL)
(@ SEE ENGINE OPERATOR'S MANUAL FOR SERVICING ENGINE.
[3] CHECKTIRE PRESSURE AT INTERVAL SHOWN.
N 16 PSI PNEUMATIC CASTERTIRES
/A\ CHECKTIRE PRESSURE AT INTERVAL SHOWN.
13 PSI REAR DRIVE TIRES
SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS

Drive slowly and
ofully.

Raise therol bar as
o0 as clearance
permis.

Read and follow

sl ration
instructions and

Instr o HOURS

23

21

mr~—40DT~

J}on @0"
6smr
100-1196

MOTION
CONTROL

Battery contains sulfuric acid. Avold contact and always shield eyes,
face, skin and clothing from battery. Cigarettes, flames or sparks could

‘cause battery to explode. Do not charge or use booster cables or adjust post

‘connections without proper training. In event of an accident flush with water

immediately. Keep out of reach of children. oo um HIREEEEES o woss. |

-16-



ELECTRICAL GROUP

TO
{ ENGINE
~
N)
N2
TO
ENGINE
"
Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-543792 Wingnut, Nyloc 1/4-20...........ccccoveeeeennn. 2 23 | 3217-6 Nut, HeX 5/16-18.......ccccuvveeeeeiiiiiieeeeene 1
2 | 107-9277-03 Strap, Battery Holdown ............cccceeueeene 1 24 | 1-643275 Relay, 12 V. ... 2
3 | 1-633651 Bolt, Battery Holdown.. .2 25 | 109-7620 Asm, Positive Starter Cable........... R
4 103-0705 Cable, Ground (=) ..eeeeeeeeieveeeeeeeeieiiieeenn. 1 26 | 1-513075 Switch, 12V Solenoid............................. 1
5 | 3296-29 Nut, Nyloc 5/16-18 ........ccevveiiiiiiiiiaeeeane 1 27 | 1-543286 GromMmMEet ...cooeeiieieeeeee e 2
6 | 3214 Screw, HH1/4-20 X 3/4 .....ovvvveeeeiiiien. 4 28 | 1-633396 Clip, LOOM 5/8 .....oviiiiiiiiiiiieeeeeiee 1
7 3256-2 Washer, /4 Flat ..........coovvvveeveviiiiiniiennn, 2 29 | 1-513051 Switch, Drive Lever N.O........................ 2
8 | 32128-33 Nut, Whizlock 1/4-20 .........ccovviiiieeeeennnne 4 30 | 1-303335 Plastic Tie, 7 15/16 (Large).......ccccceeenne 7
9 | 103-5685 Asm, Seat Switch Actuator..................... 1 31 | 1-513374 Meter, Engine HOUrS ..........coceveviiiennnn. 1
10 | 109-7621 Asm, Positive Battery Cable................... 1 32 | 1-633111 Switch, Brake N.O./N.C.. .......cccccvvveennnn 1
11 | 1-800282 Screw, HH 5/16-18 X 7 ......oevvveeeiiiieens 1 33 | 100-6186 Module, Seat Delay
12 | 1-523415 Spring, Seat SWitCh...........ccocveiiiiiiens 34 | 109-4736 Asm, Switch,W/Nut
13 | 3290-500 Screw, PPH #10-24 x 5/8 35 | 103-2106 Key, Exmark Logo
14 | 1-652072-03 WId, Seat Switch Bracket 1-603511 Key, Ignition........coooveeiiiiiieceiecee,
15 | 322-3 Screw, HH 5/16-18 X 3/4 .......ccocvveveeenne. 3 36 | 103-5221 Switch, Blade...........ccoocivieeiiiiiienee 1
16 | 32128-20 Nut, Whizlock 5/16-18............ccovcuveennnen. 3 37 | 3296-2 Nut, Nyloc #10-20......cccccvviiiiiieiiiienee. 4
17 | 1-653036 WaSher .......ooiiiiiiiiiee e 1 38 | 103-0498 NUL, 1gNItIoN ..oooeieeiiec e, 1
18 | 1-513152 Switch, Seat.......cccevvivieiiiiiiiiieeeeeee 1 39 | 103-1193 Clip, Loom Half .......ccccooviiiiiiiiiiieee, 1
19 | 1-633181 Plate ....oooiiiiiiiie 4 40 | 1-805004 Washer, Lock 1/4 Heavy...........ccccccueeen. 1
20 | 1-816001 FUSe-20 AMP ...oovviiiiiiiiieeeeeeeeee e 2 41 | 3217-5 Nut, HeX 1/4-20......ccceevviiiiiiiieiieieeee, 1
214 | 109-2174 Harness, Wiring ......cccoccveeviieeinieeennn. 1 42 | 1-803075 Screw, Truss Head #10-24 X 3/4 ........... 2
22 | 1-303287 Tie, Cable 5 1/2 (Small)........ccceevvernienne 2

& Use dielectric grease on all wiring harness connectors.

-17-




ELECTRICAL DIAGRAM

0F9YN3 Diva

03V Divda

NOILISOd D07 WALMIN NI
SuIAIT TOALNDD HLIN 03SOTD 3o
STHILINS T04.INDD NOILON HLDB

R Wy HUE D HLTK 03507
T 1a1s
NG TINT] NG
j NDLLOA H1 NOLLOH H
m =
ﬁmﬂ o
R RREE E B RRERA CRR I DS R 5 i
~ ~ T &= ~ o~ 27 - ~ = ~ T - - -
N 95%$W D 0o o D om o o o @ o
& 24 2 A s 8= ER&RBKEE 2 A ®EE
23 2853 TEE S 5S g g2 g mm
JATALS SVTEANId
DIONITOS T S 390 .
1
T NG T ATk 3
[
WSS N0 AT I8 0 o
oOodg
=
[m=) =)
—HMEZ,\%J
TNaD
OINI TS T
WS Om——— LIS NT/INVD TND
Coo——— 0 0NV 0
I8 N0 0
L—— Jowvan
Y N0
d
EN @ - N
TNYAD
NYL
. @ 1301 e
13701A 03
1300
= o o o & uiu uiu S
g = = = = & = 8 2 E 5 2=
] SE =R z = = F R ==
g )
(OLd)
ALY T I HILIAS NdND IO TRINDD FTIO00A
/LT IO TRz s A L3S WHD 73S

1¥3S NI
d301Y33d0 HLIN 03SOTD ST SIHILIAS

HILINS
01d

LETE
offioH

HILIAS
NOILINGL

"ON3 39N WO 03M3TA Sa0LI3NDD

31N
A343 0L JNVAD - 1IN0 HDLIAS
NI/ NId 01 FINva - NI HILIAS
S+I1+8 VIS '€
A+ X | v+l+a N 2
INON 400
SV, LTNDAID NOILTSOd

A TWNIWEL

¥ WL // I

.

8 TYNIWAL

S TYNTWEL

T NIWaAL

HOLINS OLd “§3L3W SNOH A YNIWSSL
AY130 13§ X WNIWAL

AY13d 1dYLS S WNIWAL

HOLINS OLd “§3L3W SNOH T WNIWAAL
Ad3L1vd 8 WNIW3L

01y 39v.L70A v IYNIWSL
SNOTLI3NND3 TYNIW3L

-18-



ELECTRICAL SCHEMATIC

039YN3 IAvad

(N0 STIONVH) NOILISOd X007

TVALNIN NI S3ATT HLIA NADHS

HLIM NADHS
AR AV
T 13V1S B 04INDD T0dINDD
, , v NOTLON H1 NOTLOW H
- - (03133NNDT LON)
0 o ONISSO4D SRIIN
2 RER T 22 R R R BB =R R 2 R = =S5
2 g~ g ™ "R 2 58 688 S B 9 8 2 2 03133 SAIH
22 |2 28 8 g === g g g 7 om
z - = L |
N0
0IONT0S 194 N3339 >0
T INIONT 3LTHA o— | HILTAS
EE=n0 — e
JANSSFd 110 1| !
SOV M/,/?
;
e B — (T HOLTHS) C4BSIO
1 HLIA WAOHS
0I0N3TS o e 1340 _J
dALAVLS -
o ° Jd11S XB/3Nv 1180 N
ANOH
o N0
Ael + C IR0 t
—— D P 7
o w o (VIS [N (D]
34 o o o | A"
iy 02 ] E o .. o x"
;EQJ | |
L—— 3w m B ° mm HILTHS
T %) o o |1, NOILINOT
. 13014 TNl ” -. .. o m”
v 0 310IA o — j NS v
I
131014 et -
A TINRAL
X WNTHL
= =
= EEE 2 g 4 & | g o LS
o IR 82 & S = = = = =
S+I+8 1avLS 'E ¥ TWNIRAL
A+ X | v+Iea N 2
3NON 440 1 %
8 sl —
VW, LINAID NDILISOd T TNIREL
A — (Did) S TNIWAL
VR EIONES] = u%ﬁw s v L Lo
o =N
1935 NI , ,
ALY HITH NADHS 3N00W

INAETNREN

-109-



NOTES

-20-



NOTES

-21-



SERVICE RECORD

Date

Description of Work Done

Service Done By

-22-




See Exmark’s Complete
Line of Accessories

Riding Accessories

Custom Ride Seat Suspension System
Deck Lift Assist Kit
Hitch Kit
Light Kit
Micro-mulch System
Roll Over Protection System (ROPS)
Snow Blade
Sun Shade
Trash Container
Turf Striper
Ultra Vac Collection System
Ultra Vac Quick Disposal System

Walk Behind Accessories

Grass Catcher
Micro-mulch System
Steerable Sulky
Sulky Hitch Kit
Turf Striper
Standon

Check Us Out On The Web:
www.exmark.com

All Rights Reserved Printed In USA.

© 1997-2007 Exmark Mfg. Co., Inc. Part No. 4500-131 Rev. A
Industrial Park Box 808 (402) 223-6300 @Hﬁk
Beatrice, NE 68310 Fax (402) 223-5489 ®




